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Test Report for Industrial Filter Paper

¥ 3% 5 Test No. 2024050802 # 53 H HTest Date [2024-5-8
] BT
% # B #iProduct Date |2024-5-8 25/ WTH3168PY5
Paper Code/Grade
4 = #4EProduct line |[PM3 #3 HiWorker No. 02
S L5 T kAT B SRRy NV ifi
2320 B Test |tems ¥45 Unit toda 7y ik A5k Test }I i/ Specificat #ib4E ETest Result
Method/Standard ion
& = /Grammage g/me GB/T451. 2-2002 20010 200
# A . /Air permeabilitL/mes GB/T5453-1997 45080 460
& K L2 /Max Pore Sizdg pum SO 2942 <100 97
B2 /Total Thicknesgmm GB/T451. 3-2002 0.9%0.1 0. 87
BILATHE L Uncured | GB/T2679.3-1996  |>7 12
Stifness
Bl L5 HE /G ured mN. m GB/T2679.3-1996  |>9 16
Stifness
w48 /% /Burst strength |kPa GB/T454-2002 >220 280
A
Bl AL /Cured | o GB/T454-2002 >260 320
Burst strength
JtF % &/Cured grammagg/m’ GB/T451. 2-2002 19010 190
E R = /Nolatility % GB/T462-2003 3%2 2.6
AT KCorrugation | GB/T451.3-2002  |0.3%+0.05
Depth
%-7fRemarks:
1. ®BBE#H . BE23E1°C, #xHEE50X2%,

Test Conditions:temperature23=X1°C, Humidity:50%2%

2, #HAZMIK:

JE #200Pa, 20cm? FL# o

Air Permeability Test: Ap = 20Pa;

3. Fia kAN F KILAME,

The max.

Bubble Method:

the pressure difference when the first bubble appears

4, B4R Z150°C, EALEE #1049
Cured Tem. 150°C, Cured time 10 mins.

> o

Area of the test plate = 20cm
E%fAﬂH%Efﬁa%%éﬁﬁmk%@o

pore size is the figure corresponding to







